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TEST REPORT No 88369 A
1. Customer, its address Printful Latvia JSC, 6B Ojara Vaciesa, LV-1004, Latvia
2. Sample identification according to the announcement No L-18374
Product name Fabric #11827 100% PES
Sample size 120x1.20m

3. Sample description
Black colored fabric with label: Audums #11827 100% PES

4. Testing time Received Started Finished
13/03/2020 18/03/2020 24/03/2020

5. Test results and methods

Parameter tested Test result - ; Testmethod V ;

Formaldehyde Not detected LVS EN ISO 14184-1:2011

pH, 20°C 59 LVS EN ISO 3071:2006
LVS ENISO 12947-2:2017

Abrasion resistance > 50 000 rubs LD
(Nominal test pressure 9 kPa)

Color fastness to dry rubbing: LVS ENISO 105-X12:2016

- the numerical grey scale rating for 4-5

staining

Tensile properties strip method LVS ENISO 13934-1:2013

Force: A (gauge length 200 mm, rate of extension
100 mm/min, pretension 5 N)

- warp 1725+173 N

- weft 2176218 N

Tensile properties strip method

Elongation: LVS EN ISO 13934-1:2013
(gauge length 200 mm, rate of extension

- warp 36.4+3.6% 100 mm/min, pretension 5 N)

- weft 50.8+£5.1%

Z.Veseris
Laboratory Manager
25/03/2020

Analysis results obtained are applied only to the sample received.
Not allowed to copy part of the test report without the laboratory permission.




